



## Case report

## Switching from sildenafil to riociguat for the treatment of PAH and inoperable CTEPH: Real-life experiences

Asger Andersen<sup>\*</sup>, Kasper Korsholm, Søren Møllekjær, Jens Erik Nielsen-Kudsk

Department of Cardiology, Aarhus University Hospital, Denmark

## ARTICLE INFO

## Article history:

Received 11 April 2017

Received in revised form

6 June 2017

Accepted 6 June 2017

## Keywords:

Case report

Pulmonary arterial hypertension

Chronic thromboembolic pulmonary hypertension

Sildenafil

Riociguat

## ABSTRACT

Riociguat is a novel soluble guanylate cyclase stimulator that is approved for the treatment of patients with pulmonary arterial hypertension (PAH) and patients with inoperable chronic thromboembolic pulmonary hypertension (CTEPH) or persistent/recurrent CTEPH after pulmonary endarterectomy (PEA). As riociguat is a relatively new drug, experience of its use in clinical practice is limited, especially in patients who would not have met the inclusion criteria for the pivotal Phase III clinical trials, PATENT-1 and CHEST-1.

This article shares our initial practical and clinical experience in switching patients with PAH and CTEPH from the phosphodiesterase type-5 inhibitor sildenafil to riociguat, based on three selected case reports of patients who discontinued sildenafil therapy owing to side effects or disease progression (one patient with idiopathic PAH and two patients with persistent/recurrent CTEPH after PEA). Two cases illustrate our experience with direct switch from sildenafil to riociguat (6–8 h between the last sildenafil dose and the first riociguat dose), and one case illustrates switch to riociguat in a patient who underwent treatment with other PAH-specific therapies between stopping sildenafil and starting riociguat. Symptoms improved with riociguat therapy in two cases; in the third case the patient experienced worsening symptoms 1 month after initiating riociguat and was switched back to sildenafil. These case experiences contribute practical information to assist clinicians in the switch from sildenafil to riociguat therapy in patients with PAH or CTEPH.

© 2017 The Authors. Published by Elsevier Ltd. This is an open access article under the CC BY-NC-ND license (<http://creativecommons.org/licenses/by-nc-nd/4.0/>).

## 1. Introduction

Pulmonary arterial hypertension (PAH) is a rare but life-threatening disease characterised by vasoconstriction and remodelling of the small pulmonary arteries, which increases pulmonary vascular resistance (PVR) and leads to right heart failure and ultimately death [1]. PAH-specific therapy aims to dilate the pulmonary vessels and inhibit vascular cell proliferation by targeting three main pathways: the nitric oxide (NO) pathway (targeted by phosphodiesterase type-5 [PDE5] inhibitors and a soluble guanylate cyclase [sGC] stimulator), the endothelin pathway (targeted by endothelin receptor antagonists) and the prostacyclin pathway (targeted by prostanoids) [2,3]. However, despite improvements with modern management, PAH remains incurable with a reported 3-year survival rate 58–73% [4–8], emphasising the need for

continued development of PAH-specific therapies.

Chronic thromboembolic pulmonary hypertension (CTEPH) is a form of pulmonary hypertension (PH) characterised by segmental distribution of chronic organised thromboembolic lesions in the pulmonary arteries [9]. Most, but not all, patients with CTEPH have a previous history of acute pulmonary embolism (PE) and the estimated risk of developing CTEPH after acute PE has been reported as 0.4–9% [10–15]. The treatment of choice for CTEPH is removal of the organised thrombus by surgical pulmonary endarterectomy (PEA), which can be curative [9]. However, up to 37% of patients with CTEPH may be deemed technically inoperable due to prominent distal disease or comorbidities [16,17], while 17–31% of patients have residual or recurrent symptomatic PH after PEA [16,18,19]. Until recently, there were no pharmacological therapies approved for the treatment of CTEPH [9].

PDE5 inhibitors (such as sildenafil and tadalafil) are the most commonly used treatments for PAH [8,20] and are effective in many cases; however, a substantial proportion of patients do not achieve satisfactory management of their disease with these agents

<sup>\*</sup> Corresponding author. Department of Cardiology, Palle Juul-Jensens Boulevard 99, DK-8200, Aarhus N, Denmark.

E-mail address: [asger.andersen@ki.au.dk](mailto:asger.andersen@ki.au.dk) (A. Andersen).

[21–23]. Riociguat is a sGC stimulator that acts on the NO pathway at a different molecular target compared with PDE5 inhibitors and has a dual mechanism of action, directly stimulating sGC and sensitising sGC to endogenous NO, which leads to pulmonary vasodilation and inhibition of vascular cell proliferation [24,25]. As such, there is a biological rationale for switching from PDE5 inhibitors to riociguat, because the former are dependent on endogenous NO production, which is often impaired in PAH [26]. Riociguat has recently been approved for the treatment of patients with PAH and is currently the only approved medical therapy for patients with inoperable CTEPH or persistent/recurrent CTEPH after PEA. These approvals were based on results from the pivotal Phase III studies, PATENT-1 and CHEST-1, in which riociguat (up to 2.5 mg three times daily [TID]) showed beneficial effects on 6 min walking distance (6MWD; the primary endpoint) and secondary endpoints including World Health Organization functional class (WHO FC) and PVR, compared with placebo, in patients with PAH and in patients with inoperable CTEPH or persistent/recurrent CTEPH after PEA, respectively [27,28]. Furthermore, the beneficial effects of riociguat on 6MWD and WHO FC in patients with PAH and CTEPH were shown to be sustained at 2 years of treatment in the long-term extension studies PATENT-2 and CHEST-2, respectively [29,30].

Coadministration of PDE5 inhibitors and riociguat is contraindicated due to the increased risk of hypotension as an adverse event [31]. This contraindication is mainly based on the long-term, open-label extension of the PATENT PLUS study, which showed potentially unfavourable safety signals with sildenafil plus riociguat, most importantly systemic hypotension, and no evidence of a positive benefit:risk ratio [32]. A recent interim analysis of data from the open-label, uncontrolled, Phase IIIb RESPITE (Riociguat Clinical Effects Studied in Patients With Insufficient Treatment Response to PDE5 Inhibitor) study suggested that switching from PDE5 inhibitors to riociguat improved a range of clinical and haemodynamic endpoints in patients with PAH who have had an inadequate response to PDE5 inhibition [33]. In addition, a recent case study described substantial improvements in exercise capacity and haemodynamics in a patient with progressive CTEPH after switching from sildenafil to riociguat while continuing inhaled treprostinil [34]. However, real-world data regarding the switching of patients with CTEPH or PAH from PDE5 inhibitors to riociguat are scarce.

The aim of this article is to share real-life practical clinical experience of switching from sildenafil to riociguat based on three selected case studies from the Department of Cardiology at Aarhus University Hospital. This is the only centre in Denmark with a PEA programme for patients with CTEPH. The programme was initiated in 1994 in collaboration with the University of California San Diego Medical Centre, and operations have since been performed on >239 patients with CTEPH in Aarhus University Hospital. In-hospital mortality for all cases from 2005 to 2016 was 4.3% and the 5-year survival rate was 77%. Outcomes for patients with PAH treated at our centre have been published previously, and are comparable to the findings of larger registries, with a 5-year survival rate of 64% [8]. The centre is experienced in using riociguat therapy in patients with PAH and CTEPH. To date, 39 patients have been treated with riociguat in our centre; of these, three were included in the PATENT-1 and -2 trials, seven in the CHEST-1 and -2 trials, and 13 in the CTEPH Early Access Study (EAS). A further 16 patients were initiated on riociguat after inclusion in the PATENT, CHEST and EAS studies had ended (i.e. initiation was not part of a clinical trial protocol), based on clinical decision. Of the patients treated with riociguat off-study, four were treatment-naïve, 10 were switched from sildenafil to riociguat due to sildenafil side effects or disease progression, one was switched from ambrisentan to riociguat and

one received riociguat as add-on therapy to macitentan treatment. The patients that were switched from sildenafil to riociguat had a mean pulmonary pressure of 58 mmHg ( $\pm 14$  mmHg); 6 min walking distance of 509m ( $\pm 85$ m); 5 patients were in WHO functional class (WHO FC) 3 and 5 patients in WHO FC 2; 6 of the patients were women, and before switching from sildenafil, 5 patients were treated with endothelin receptor antagonists and of these, 3 were treated with prostacyclin analogues as well. One of the treatment-naïve patients stopped riociguat due to hypotension. In patients who switched from sildenafil to riociguat, the main reasons for non-adherence to riociguat ( $n = 5$ ) were headache ( $n = 1$ ), gastrointestinal symptoms ( $n = 3$ ), bleeding (unexplained anaemia and haemoptysis) ( $n = 1$ ) or lack of improvement in symptoms ( $n = 4$ ). Twelve patients were still receiving riociguat at the end of the observation period (February 2010 until December 2016), and seven patients were deceased (five were still receiving riociguat at the time of death).

## 2. Methods

We performed a retrospective review of all patients treated with riociguat up to 31 December 2016 in the Department of Cardiology, Aarhus University Hospital, Denmark. Based on review of the files of patients from our PAH outpatient clinic, we selected three typical patients for detailed characterisation who illustrated the issues involved in switching from a PDE5 inhibitor to riociguat in PAH and CTEPH. Informed consent for inclusion in this article was obtained from the patients, in line with guidelines from the Danish Health Authority.

For initiation of riociguat treatment, we predominantly used the dose-adjustment protocol described in the label [31,35], with a starting dose of 1 mg TID (or 0.5 mg TID in patients considered to be at greater risk of hypotension) and dose adjustment by 0.5 mg TID every 2 weeks based on home blood pressure (BP) measurements and telephone consultations. Briefly, the dose was increased by 0.5 mg TID if the systolic BP was >95 mmHg and if the patient had no symptoms of systemic hypotension. The maximum dose was 2.5 mg TID. If the patient developed hypotension (systolic BP < 95 mmHg) or symptoms suspected to be related to low BP (e.g. dizziness), the dose was decreased by 0.5 mg TID. In some patients who showed no change in BP with the first doses, we were able to shorten the dose-adjustment period without causing hypotension or other adverse effects.

## 3. Case reports

The three selected cases comprised two patients (one male and one female) with CTEPH who had residual PH after undergoing PEA, and one male patient with idiopathic PAH. The patients underwent switching from sildenafil to riociguat because of side effects or disease progression.

### 3.1. Case 1

A 58-year-old man presented with a massive PE in 2004. He was referred in December 2005 with severe CTEPH in WHO FC III and with a 6MWD of 230 m, mean pulmonary arterial pressure (mPAP) 72 mmHg, cardiac index 1.7 L/min/m<sup>2</sup>, PVR 18.2 Wood Units (WU), severe proximal and distal disease in both lungs, and stenosis of the left anterior descending coronary artery (LAD) on coronary angiography. PEA and coronary artery bypass surgery (left internal mammary artery to LAD) were performed with technical difficulties due to a large proportion of distal pulmonary vascular disease that was not technically operable. The patient was discharged with sildenafil treatment 50 mg TID, and on follow-up 12 months after

PEA (April 2007) the patient was still in WHO FC III with a 6MWD of 380 m, mPAP 47 mmHg, cardiac index 1.5 L/min/m<sup>2</sup> and PVR 12 WU. Bosentan 125 mg twice daily (BID) was added to the sildenafil treatment, along with furosemide 40 mg BID. Subsequent haemodynamic improvements were observed (mPAP 48 mmHg, cardiac index 2.8 L/min/m<sup>2</sup>, PVR 6.9 WU), though the patient was still in WHO FC III with a 6MWD of 375 m. Additional inhaled iloprost 10 mcg five times daily slightly improved the patient's symptoms over the following years. In September 2014, the patient was in WHO FC II with a 6MWD of 421 m. In an attempt to further improve the clinical condition, he was switched from sildenafil to riociguat 2.5 mg TID while maintaining his other PAH treatment (bosentan 125 mg BID and inhaled iloprost 10 mg five times daily). Six hours after the last dose of sildenafil he received a single dose of riociguat 2.5 mg while being observed in our outpatient clinic. The test dose was well tolerated and there was no evidence of hypotension (systolic/diastolic BP was 115/74 mmHg before and 107/63 mmHg 1 h after administration). The patient was continued on riociguat 2.5 mg TID, with follow-up conducted via home BP measurements, telephone consultations and clinical visits after 3, 9 and 15 months. During the 9 months following initiation of riociguat, the patient experienced a marked improvement in symptoms (WHO FC II, 6MWD 437 m). This was despite a reduction and ultimately discontinuation of inhaled iloprost. He experienced no side effects. At the follow-up 9 months after initiation of riociguat, bosentan treatment was reduced to 125 mg daily and diuretics were halved. At the latest follow-up visit (15 months after starting riociguat), the patient described improved symptoms overall. He was in WHO FC II with a 6MWD of 420 m despite the reductions in iloprost and bosentan therapy.

### 3.2. Case 2

A 54-year-old woman with inflammatory bowel disease and arterial hypertension had a diagnosis of CTEPH in 2008. She had a 6MWD of 575 m, with mPAP 41 mmHg, cardiac index 2.7 L/min/m<sup>2</sup> and PVR 8.5 WU. PEA was performed in late 2009, with difficulties due to the presence of peripheral pulmonary vascular disease. She continued to have residual PH after PEA, and therapy was therefore initiated in hospital with sildenafil 50 mg TID. However, the treatment was discontinued after a few weeks due to visual side effects. Bosentan 62.5 mg BID was started in 2011, but without improvement in symptoms and was discontinued after 4 months due to development of side effects (dizziness, nausea, palpitations and general discomfort). Ambrisentan 5 mg once daily was initiated next, but was discontinued after a few weeks of treatment due to nausea. The patient's 6MWD and functional capacity were progressively worsening, and in February 2012 she was admitted for invasive evaluation. At that time, she was in WHO FC III with 6MWD 480 m, mPAP 50 mmHg, cardiac index 2.4 L/min/m<sup>2</sup> and PVR 10.3 WU. Pulmonary angiography revealed only peripheral changes. Treatment was supplemented with continuous oxygen therapy, with only mild improvement of symptoms. Riociguat treatment was started in April 2013 when the patient was in WHO FC III with 6MWD 436 m. An initial dose of 1 mg was given in our outpatient clinic without any decrease in BP. The riociguat dose was adjusted from 1 mg TID to a final dose of 2.5 mg TID according to the established dose-adjustment scheme [31,35]. The treatment was well tolerated, apart from minimal orthostatic dizziness, and the patient experienced a pronounced and sustained improvement in functional capacity (September 2015: WHO FC II; 6MWD 580 m) that was still present at the last visit at our outpatient clinic (March 2016: WHO FC II; 6MWD 567 m).

### 3.3. Case 3

A 38-year-old obese man was diagnosed with idiopathic PAH in 2011. His 6MWD was 412 m, with mPAP 70 mmHg, cardiac index 1.7 L/min/m<sup>2</sup> and PVR 14.9 WU. Ambrisentan 10 mg daily and diuretic treatment were initiated with subsequent improvement in symptoms and an increase in 6MWD to 474 m. Invasive follow-up 3 months later showed improved haemodynamics (mPAP 57 mmHg, cardiac index 2.2 L/min/m<sup>2</sup>, PVR 8.6 WU). Sildenafil 50 mg TID was added to ambrisentan with a further improvement in 6MWD to 580 m 3 months later. However, in early 2014 the patient worsened and developed right heart decompensation. The diuretic treatment was adjusted. Right heart catheterisation revealed deterioration in haemodynamic parameters (mPAP 72 mmHg, cardiac index 1.9 L/min/m<sup>2</sup>, PVR 11.8 WU). The patient's 6MWD was 445 m, and his N-terminal pro-hormone of brain natriuretic peptide level was 2000 pg/mL. Sildenafil 50 mg TID was switched to riociguat 2 mg TID during an in-hospital stay, with the first dose of riociguat administered 8 h after the last dose of sildenafil, and the intention being to dose adjust riociguat to 2.5 mg TID within 1 month. However, the patient reported general discomfort, worsening dyspnoea and reduction in functional capacity 1 month after starting riociguat. He was therefore switched back to sildenafil 50 mg TID via telephone consultation. The first dose of sildenafil was administered 12 h after the last dose of riociguat; after 1 week, the patient reported improvement of symptoms, and after 3 months, the patient's clinical condition was stable, with WHO FC III and 6MWD of 435 m. Parenteral treprostinil was thereafter initiated as an add-on therapy, and dose adjusted to 0.035 µg/kg/min, to further improve the patient's clinical condition. However, in December 2015 (1 year after the addition of treprostinil), right heart catheterisation showed no improvement in haemodynamic parameters (mPAP 65 mmHg, cardiac index 1.7 L/min/m<sup>2</sup>, PVR 13.8 WU) and 6MWD of 405 m. The patient was switched from ambrisentan to macitentan 10 mg daily; however, despite receiving triple therapy, his clinical condition declined over the following year. The patient's obesity meant that he was not considered to be suitable for lung transplantation, and he subsequently developed right heart decompensation and died in early 2017.

## 4. Discussion

We have presented three different cases of patients who underwent switch to riociguat after stopping sildenafil treatment owing to side effects or disease progression. Two of the patients underwent direct switch from sildenafil to riociguat, whereas the remaining patient underwent treatment with other PAH therapies between stopping sildenafil and starting riociguat. In all three cases, the switch to riociguat was not associated with hypotension. Furthermore, two of the patients experienced improvement of their symptoms after starting riociguat, whereas one patient had worsening symptoms after 1 month and was successfully switched back to sildenafil.

Although sildenafil and riociguat have different mechanisms of action, they both target the NO pathway to promote vasodilation [3]. They therefore may have additive systemic BP-lowering effects when coadministered, leading to an increased risk of hypotension [31]. The effects of concomitant riociguat and sildenafil treatment were examined in the PATENT PLUS study and its open-label long-term extension. High rates of discontinuation due to hypotension were observed in the PATENT PLUS long-term extension phase, with no evidence for a positive benefit:risk ratio [36]. Therefore, coadministration of riociguat with PDE5 inhibitors is contraindicated [31]. To avoid an exposure overlap and thus reduce the risk of hypotension, a sufficient wash-out period must be included

when switching from a PDE5 inhibitor to riociguat. The RESPITE clinical trial protocol specified a wash-out period of at least 24 h for patients on sildenafil and at least 72 h for those on tadalafil [37]. The recently updated US label for riociguat also states that riociguat should not be administered within 24 h of sildenafil [38]. However, our experience with the two cases of direct switch reported here suggests that, with careful observation and BP monitoring (in hospital or in an outpatient clinic), switch from sildenafil to riociguat may be achieved over a shorter time period (6–8 h) than the recommended timeframe, at least in some patients. In agreement with our findings, another recent case report described a successful overnight switch from sildenafil (last dose taken in the evening) to riociguat (first dose taken in the morning) [39].

In two of our three cases, switch to riociguat led to a marked improvement in symptoms and functional capacity, and the patients were still receiving riociguat at their last follow-up visit. The third patient experienced rapid development of his disease, which may have reduced the effect of riociguat. Similarly, data from the RESPITE study showed that four of 30 patients experienced clinical worsening after switching from a PDE5 inhibitor to riociguat [33]. Thus, while RESPITE showed that replacing PDE5 inhibitor therapy with riociguat may be an effective treatment strategy for patients with PAH who have an insufficient clinical response to PDE5 inhibitor therapy, it is not yet determined whether this is an effective approach to the general management of patients with PAH, or for a subset of patients.

In two of the three patient cases presented in this article, the switch to riociguat was well tolerated. The third patient experienced some general discomfort along with worsening dyspnoea and reduction in functional capacity after receiving riociguat. The safety findings in the three cases presented are consistent with a previous case study of a patient with CTEPH who transitioned from sildenafil/treprostinil to riociguat/treprostinil with no adverse effects [34], and with clinical trial data. In the PATENT-1 and CHEST-1 clinical trials, adverse events occurring more frequently (by  $\geq 3\%$ ) in patients receiving riociguat than in those receiving placebo were headache (27% vs 18%), dyspepsia/gastritis (21% vs 8%), dizziness (20% vs 13%), nausea (14% vs 11%), diarrhoea (12% vs 8%), hypotension (10% vs 4%), vomiting (10% vs 7%), anaemia (7% vs 2%), gastroesophageal reflux disease (5% vs 2%) and constipation (5% vs 1%) [27,28,35]. In the CTEPH EAS, a Phase IIIb surveillance study which aimed to evaluate the safety and tolerability of riociguat in a setting more closely related to real-life clinical practice, 26% of patients transitioned to riociguat from other PAH therapies, including 20% who had previously received PDE5 inhibitors [40]. Interim exploratory analysis data showed that riociguat was well tolerated with a similar safety profile in the overall population and in the subset of patients who had transitioned from other PAH therapies; no new safety signals were observed compared with the CHEST-1 study.

Of the 10 patients who switched from sildenafil to riociguat in our centre, four patients tolerated the switch to riociguat, one died while receiving riociguat and five stopped treatment as a result of possible side effects or lack of effect. Hypotension did not affect any of the 10 patients who switched from sildenafil to riociguat (although one previously treatment-naïve patient in our centre developed hypotension during riociguat therapy). Results from the PATENT and CHEST studies suggest that hypotension occurs less frequently with longer-term use of riociguat, with most hypotensive events occurring during the initial dose-adjustment phase [41]. In patients receiving riociguat up to 2.5 mg TID, the incidences of hypotension per 100 patient-years were 47.7 and 31.2 in PATENT-1 and CHEST-1, respectively, compared with 6.2 and 4.0 in the long-term extension studies PATENT-2 and CHEST-2, respectively [29,30]. Nevertheless, caution and careful monitoring should be

used when administering riociguat to patients at increased risk of hypotension, such as those aged  $>65$  years, and riociguat should not be administered to patients with systolic BP  $< 95$  mmHg [31].

## 5. Conclusion

Our case reports provide practical real-life experience to assist clinicians in the switch from sildenafil to riociguat therapy in patients with PAH or CTEPH, at a time when no formal switching protocol is available. Our experience was that switching to riociguat may be performed with an interval of 6–8 h between the last dose of sildenafil and the first dose of riociguat in some patients, with careful observation including monitoring of BP. In particular, we recommend a cautious approach in patients with low baseline systemic BP, as has previously been noted by other authors [39]. However, our findings are based on only a small number of individual cases and therefore require confirmation in larger studies. Preliminary data from the Phase IIIb RESPITE study suggest that switching from PDE5 inhibitors to riociguat improves a range of clinical and haemodynamic endpoints in patients with PAH who have had an inadequate response to PDE5 inhibition [33], and the final data are awaited. The efficacy of switching to riociguat compared with continuing PDE5 inhibitor therapy is currently being investigated further in the ongoing REPLACE study (ClinicalTrials.gov: NCT02891850).

## Funding source

No funding was received for this research.

## Conflict of interest

AA and JENK have received teaching honoraria from MSD. SN and JENK were investigators in the PATENT-1 and CHEST-1 trials. KK declares no conflicts of interest.

## Acknowledgements

The authors would like to thank Dorte Frydendal for assistance with organising and collecting the data reported in this paper. Editorial assistance was provided by Adelphi Communications Ltd (Bollington, UK), sponsored by Bayer Pharma AG.

## References

- [1] V.V. McLaughlin, S.L. Archer, D.B. Badesch, R.J. Barst, H.W. Farber, J.R. Lindner, M.A. Mathier, M.D. McGoon, M.H. Park, R.S. Rosenson, L.J. Rubin, V.F. Tapson, J. Varga, ACCF/AHA 2009 expert consensus document on pulmonary hypertension a report of the American College of Cardiology Foundation Task Force on Expert Consensus Documents and the American Heart Association developed in collaboration with the American College of Chest Physicians; American Thoracic Society, Inc.; and the Pulmonary Hypertension Association, *J. Am. Coll. Cardiol.* 53 (17) (2009) 1573–1619.
- [2] N. Galie, M. Humbert, J.L. Vachiery, S. Gibbs, I. Lang, A. Torbicki, G. Simonneau, A. Peacock, N.A. Vonk, M. Beghetti, A. Ghofrani, M.A. Gomez Sanchez, G. Hansmann, W. Klepetko, P. Lancellotti, M. Matucci, T. McDonagh, L.A. Pierard, P.T. Trindade, M. Zompatori, M. Hoeper, V. Aboyans, C.A. Vaz, S. Achenbach, S. Agewall, Y. Allanore, R. Asteggiano, B.L. Paolo, B.J. Albert, H. Bouvaist, H. Bueno, R.A. Byrne, S. Carerj, G. Castro, C. Erol, V. Falk, C. Funck-Brentano, M. Gorenflo, J. Granton, B. lung, D.G. Kiely, P. Kirchhof, B. Kjellstrom, U. Landmesser, J. Lekakis, C. Lionis, G.Y. Lip, S.E. Orfanos, M.H. Park, M.F. Piepoli, P. Ponikowski, M.P. Revel, D. Rigau, S. Rosenkranz, H. Voller, Z.J. Luis, 2015 ESC/ERS guidelines for the diagnosis and treatment of pulmonary hypertension: The Joint Task Force for the Diagnosis and Treatment of Pulmonary Hypertension of the EUROPEAN SOCIETY of Cardiology (ESC) and the European Respiratory Society (ERS); endorsed by: Association for European Paediatric and Congenital Cardiology (AEPC), International Society for Heart and Lung Transplantation (ISHLT), *Eur. Heart J.* 37 (1) (2016) 67–119.
- [3] M. Humbert, H.A. Ghofrani, The molecular targets of approved treatments for pulmonary arterial hypertension, *Thorax* 71 (1) (2016) 73–83.
- [4] H.W. Farber, D.P. Miller, A.D. Poms, D.B. Badesch, A.E. Frost, R.E. Muros-Le,

- A.J. Romero, W.W. Benton, C.G. Elliott, M.D. McGoon, R.L. Benza, Five-year outcomes of patients enrolled in the REVEAL registry, *Chest* 148 (4) (2015) 1043–1054.
- [5] R.L. Benza, D.P. Miller, R.J. Barst, D.B. Badesch, A.E. Frost, M.D. McGoon, An evaluation of long-term survival from time of diagnosis in pulmonary arterial hypertension from the REVEAL registry, *Chest* 142 (2) (2012) 448–456.
- [6] T. Thenappan, S.J. Shah, S. Rich, L. Tian, S.L. Archer, M. Gombert-Maitland, Survival in pulmonary arterial hypertension: a reappraisal of the NIH risk stratification equation, *Eur. Respir. J.* 35 (5) (2010) 1079–1087.
- [7] M. Humbert, O. Sitbon, A. Chaouat, M. Bertocchi, G. Habib, V. Gressin, A. Yaici, E. Weitzenblum, J.F. Cordier, F. Chabot, C. Dromer, C. Pison, M. Reynaud-Gaubert, A. Haloun, M. Laurent, E. Hachulla, V. Cottin, B. Degano, X. Jais, D. Montani, R. Souza, G. Simonneau, Survival in patients with idiopathic, familial, and anorexigen-associated pulmonary arterial hypertension in the modern management era, *Circulation* 122 (2) (2010) 156–163.
- [8] K. Korsholm, A. Andersen, R.E. Kirkfeldt, K.N. Hansen, S. Mellemkjaer, J.E. Nielsen-Kudsk, Survival in an incident cohort of patients with pulmonary arterial hypertension in Denmark, *Pulm. Circ.* 5 (2) (2015) 364–369.
- [9] I.M. Lang, M. Madani, Update on chronic thromboembolic pulmonary hypertension, *Circulation* 130 (6) (2014) 508–518.
- [10] A. Ribeiro, P. Lindmarker, H. Johnsson, A. Juhlin-Dannfelt, L. Jorfeldt, Pulmonary embolism: one-year follow-up with echocardiography doppler and five-year survival analysis, *Circulation* 99 (10) (1999) 1325–1330.
- [11] D. Poli, E. Grifoni, E. Antonucci, C. Arcangeli, D. Prisco, R. Abbate, M. Miniati, Incidence of recurrent venous thromboembolism and of chronic thromboembolic pulmonary hypertension in patients after a first episode of pulmonary embolism, *J. Thromb. Thrombolysis* 30 (3) (2010) 294–299.
- [12] C. Becattini, G. Agnelli, R. Pesavento, M. Silingardi, R. Poggio, M.R. Taliani, W. Ageno, Incidence of chronic thromboembolic pulmonary hypertension after a first episode of pulmonary embolism, *Chest* 130 (1) (2006) 172–175.
- [13] M. Miniati, S. Monti, M. Bottai, E. Scoscia, C. Bauleo, L. Tonelli, A. Dainelli, C. Giuntini, Survival and restoration of pulmonary perfusion in a long-term follow-up of patients after acute pulmonary embolism, *Med. Baltim.* 85 (5) (2006) 253–262.
- [14] V. Pengo, A.W. Lensing, M.H. Prins, A. Marchiori, B.L. Davidson, F. Tiozzo, P. Albanese, A. Biasiolo, C. Pegoraro, S. Iliceto, P. Prandoni, Incidence of chronic thromboembolic pulmonary hypertension after pulmonary embolism, *N. Engl. J. Med.* 350 (22) (2004) 2257–2264.
- [15] F.A. Klok, K.W. van Kralingen, A.P. van Dijk, F.H. Heyning, H.W. Vliegen, M.V. Huisman, Prospective cardiopulmonary screening program to detect chronic thromboembolic pulmonary hypertension in patients after acute pulmonary embolism, *Haematologica* 95 (6) (2010) 970–975.
- [16] E. Mayer, D. Jenkins, J. Lindner, A. D'Armini, J. Kloek, B. Meyns, L.B. Ilkjaer, W. Klepetko, M. Delcroix, I. Lang, J. Pepke-Zaba, G. Simonneau, P. Dartevelle, Surgical management and outcome of patients with chronic thromboembolic pulmonary hypertension: results from an international prospective registry, *J. Thorac. Cardiovasc Surg.* 141 (3) (2011) 702–710.
- [17] I.M. Lang, Managing chronic thromboembolic pulmonary hypertension: pharmacological treatment options, *Eur. Respir. Rev.* 18 (111) (2009) 24–28.
- [18] D.H. Freed, B.M. Thomson, M. Berman, S.S. Tsui, J. Dunning, K.K. Sheares, J. Pepke-Zaba, D.P. Jenkins, Survival after pulmonary thromboendarterectomy: effect of residual pulmonary hypertension, *J. Thorac. Cardiovasc Surg.* 141 (2) (2011) 383–387.
- [19] H. Wilkens, I. Lang, J. Behr, T. Berghaus, C. Grohe, S. Guth, M.M. Hoeper, T. Kramm, U. Kruger, F. Langer, S. Rosenkranz, H.J. Schafers, M. Schmidt, H.J. Seyfarth, T. Wahlers, H. Worth, E. Mayer, Chronic thromboembolic pulmonary hypertension (CTEPH): updated recommendations of the cologne consensus conference 2011, *Int. J. Cardiol.* 154 (Suppl. 1) (2011) S54–S60.
- [20] D.B. Badesch, G.E. Raskob, C.G. Elliott, A.M. Krichman, H.W. Farber, A.E. Frost, R.J. Barst, R.L. Benza, T.G. Liou, M. Turner, S. Giles, K. Feldkircher, D.P. Miller, M.D. McGoon, Pulmonary arterial hypertension: baseline characteristics from the REVEAL registry, *Chest* 137 (2) (2010) 376–387.
- [21] H.H. Leuchte, M. Schwaiblmair, R.A. Baumgartner, C.F. Neurohr, T. Kolbe, J. Behr, Hemodynamic response to sildenafil, nitric oxide, and iloprost in primary pulmonary hypertension, *Chest* 125 (2) (2004) 580–586.
- [22] A. Chockalingam, G. Gnanavelu, S. Venkatesan, S. Elangovan, V. Jagannathan, T. Subramaniam, R. Alagesan, S. Dorairajan, Efficacy and optimal dose of sildenafil in primary pulmonary hypertension, *Int. J. Cardiol.* 99 (1) (2005) 91–95.
- [23] N. Galie, J.A. Barbera, A.E. Frost, H.A. Ghofrani, M.M. Hoeper, V.V. McLaughlin, A.J. Peacock, G. Simonneau, J.L. Vachiery, E. Grunig, R.J. Oudiz, A. Vonk-Noordegraaf, R.J. White, C. Blair, H. Gillies, K.L. Miller, J.H. Harris, J. Langley, L.J. Rubin, Initial use of ambrisentan plus tadalafil in pulmonary arterial hypertension, *N. Engl. J. Med.* 373 (9) (2015) 834–844.
- [24] R.T. Schermuly, J.P. Stasch, S.S. Pullamsetti, R. Middendorff, D. Muller, K.D. Schluter, A. Dingendorf, S. Hackemack, E. Kolosionek, C. Kaulen, R. Dumitrascu, N. Weissmann, J. Mittendorf, W. Klepetko, W. Seeger, H.A. Ghofrani, F. Grimminger, Expression and function of soluble guanylate cyclase in pulmonary arterial hypertension, *Eur. Respir. J.* 32 (4) (2008) 881–891.
- [25] J.P. Stasch, P. Pacher, O.V. Evgenov, Soluble guanylate cyclase as an emerging therapeutic target in cardiopulmonary disease, *Circulation* 123 (20) (2011) 2263–2273.
- [26] H.A. Ghofrani, F. Grimminger, Soluble guanylate cyclase stimulation: an emerging option in pulmonary hypertension therapy, *Eur. Respir. Rev.* 18 (111) (2009) 35–41.
- [27] H.A. Ghofrani, N. Galie, F. Grimminger, E. Grunig, M. Humbert, Z.C. Jing, A.M. Keogh, D. Langleben, M.O. Kilama, A. Fritsch, D. Neuser, L.J. Rubin, Riociguat for the treatment of pulmonary arterial hypertension, *N. Engl. J. Med.* 369 (4) (2013) 330–340.
- [28] H.A. Ghofrani, A.M. D'Armini, F. Grimminger, M.M. Hoeper, P. Jansa, N.H. Kim, E. Mayer, G. Simonneau, M.R. Wilkins, A. Fritsch, D. Neuser, G. Weimann, C. Wang, Riociguat for the treatment of chronic thromboembolic pulmonary hypertension, *N. Engl. J. Med.* 369 (4) (2013) 319–329.
- [29] H.A. Ghofrani, F. Grimminger, E. Grunig, Y. Huang, P. Jansa, Z.C. Jing, D. Kilpatrick, D. Langleben, S. Rosenkranz, F. Menezes, A. Fritsch, S. Nikkho, M. Humbert, Predictors of long-term outcomes in patients treated with riociguat for pulmonary arterial hypertension: data from the PATENT-2 open-label, randomised, long-term extension trial, *Lancet Respir. Med.* 4 (5) (2016) 361–371.
- [30] G. Simonneau, A.M. D'Armini, H.A. Ghofrani, F. Grimminger, P. Jansa, N.H. Kim, E. Mayer, T. Pulido, C. Wang, P. Colorado, A. Fritsch, C. Meier, S. Nikkho, M.M. Hoeper, Predictors of long-term outcomes in patients treated with riociguat for chronic thromboembolic pulmonary hypertension: data from the CHEST-2 open-label, randomised, long-term extension trial, *Lancet Respir. Med.* 4 (5) (2016) 372–380.
- [31] A.G. Bayer Pharma, Adempas Summary of Product Characteristics, 2016.
- [32] N. Galie, K. Muller, A.V. Scalise, E. Grunig, PATENT PLUS: a blinded, randomised and extension study of riociguat plus sildenafil in PAH, *Eur. Respir. J.* 45 (5) (2015) 1314–1322.
- [33] M.M. Hoeper, P.A. Corris, J.R. Klinger, D. Langleben, R. Naeije, G. Simonneau, R.L. Benza, Respite: Riociguat in pulmonary arterial hypertension patients with an inadequate response to phosphodiesterase type 5 inhibitors, *Eur. Respir. J.* 48 (Suppl. 60) (2016).
- [34] J.W. Swisher, D. Elliott, Combination Therapy with Riociguat and Inhaled Treprostinil in Inoperable and Progressive Chronic Thromboembolic Pulmonary Hypertension, *Respir Med Case Rep.* 20 (2016 Nov 24) 45–47.
- [35] Bayer HealthCare Pharmaceuticals Inc., Adempas Prescribing Information, 2014.
- [36] N. Galie, K. Muller, A.V. Scalise, E. Grunig, PATENT PLUS: a blinded, randomised and extension study of riociguat plus sildenafil in pulmonary arterial hypertension, *Eur. Respir. J.* 45 (5) (2015) 1314–1322.
- [37] M. Hoeper, R. Benza, G. Simonneau, J. Klinger, D. Langleben, R. Naeije, P. Corris, Rationale and study design of the RESPITE trial: riociguat clinical effects studied in Pulmonary Arterial Hypertension (PAH) patients with insufficient treatment response to PDE-5 inhibitors (PDE-5i), *Eur. Respir. J.* 46 (Suppl. 59) (2015).
- [38] A.G. Bayer, Adempas Prescribing Information, 2017.
- [39] D.S. Poch, Case report: a patient with pulmonary arterial hypertension transitioning from a PDE-5 inhibitor to Riociguat, *BMC Pulm. Med.* 16 (1) (2016) 82.
- [40] V. McLaughlin, P. Jansa, J.E. Nielsen-Kudsk, M. Halank, M.A. Gomez-Sanchez, J. Pepke-Zaba, R. Speich, M. Hoeper, J.A. Barbera, J.L. Vachiery, I. Lang, M.O. Kilama, K. Mueller, S. Nikkho, A.M. D'Armini, Early Access Study (EAS) of Riociguat in Patients with Chronic Thromboembolic Pulmonary Hypertension (CTEPH): Exploratory Interim Safety Assessment, one hundred and ninety-ninth ed., 2015.
- [41] EMA/76215/2014, Summary of the Risk Management Plan (RMP) for Adempas (Riociguat), 2014.